
 

SPECPARTS LIST 
No. Description Qty No. Description Qty No. Description Qty 

1 Upper crossbeam 1 20 Washer Φ12 12 39 Bolt M12X25 2 

2 Cylinder 1 21 Nut M12 12 40 Pump base 1 

3 Bolt M30X100 8 22 Post support 4 41 Bolt M12X25 4 

4 Washer Φ30 8 23 Bolt M12X25 12 42 Clip 1 

5 Spring washer Φ30 8 24 Post base left 1 43 Bolt M6X30 1 

6 Nut M30 8 25 Bolt M12X40 8 44 Spring washer Φ6 3 

7 Left post 1 26 Washer Φ12 8 45 Bolt M6X12 2 

8 Pin 4 27 Nut M12 8 46 Hose 2 

9 Wheel 2 28 Bottom crossbeam 2 47 Pump 1 

10 R-pin 4 29 Switch 1 48 Working table 1 

11 Bolt M10X30 3 30 Wheel 2 49 Clip 4 

12 Winch 1 31 Handle 1 50 Arbor plate 2 

13 Washer Φ10 3 32 Right post 1 51 Spring 4 

14 Nut M10 3 33 Post base right 1 52 Bolt 3 

15 Winch base 1 34 Spring washer Φ12 4 53 Nut M12 3 

16 Bolt M10X30 4 35 Nut M12 4 54 Square shaft 2 

17 Washer Φ10 4 36 Support 2 55 Wheel 4 

18 Nut M10 4 37 Spring washer Φ12 2 56 Ring 20 4 

19 Pin 2 38 Nut M12 2 57 Bolt 1 

A1 handle 1 A6 mesh 1 A11 wheel 4 

A2 bolt M6X20 2 A7 bush 4 A12 shaft sleeve 4 

A3 washerΦ10 2 A8 bolt M10x50 4 A13 bolt M10X35 4 

A4 nutM6 2 A9 Hand wheel 2       

A5 frame 1 A10 mounting plate 2       

B1 0.5" Ram 1 B5 2" Ram 1 B9 Plate 1 

B2 0.75" Ram 1 B6 Ram connector 1 B10 Bolt M10X25 2 

B3 1" Ram 1 B7 Bolt M8x20 1 B11 Washer Φ10 2 

B4 1.5" Ram 1 B8 Ram base 1 B12 Nut M10 2 

 

 

 

 

 

 

DISASSEMBLE DRAWING 

 
 
 

 


